Section 9:
Washer Parts

13

Part # 8533-105-001 8/21



SWD C-Series Accessories T-450

Key Description

& Hose, Water Supply 3/8” I.D.

Part Number

9990-027-011

Qty

* Washer, Inlet Hose (furnished)

8641-242-000

& Strainer, Inlet Hose (furnished)

9565-003-001

* Sealing compound

8538-151-002

& TORX#20 Driver

8545-051-002

* Special Tool For Removing Coin Acceptor Mounting Screws. (T-10 Torx)

8545-051-003

& Flow Restrictors (in dispenser )

9475-002-003

* Battery 3V Lithum (used on Control PCB)

8612-001-001

& Coin Bearing & Seal Kit

9732-219-005

* Mode Light Support

9635-022-001

RlRrlRrlwlRrRr]l~ININN

Wiring Harnesses Parts
Part Number Qty

Key Description

Harness Power Terminal Block

9627-747-003

3 Wire Yellow Jumper (water valve)

8220-123-001

10 Harness-Extenstion, Transformer

9627-826-001

11 Harness-P5/Pressure Switch

9627-908-006

* Circuit Breaker 7 AMP

5198-211-002

kS Wiring label-schematic/diagram

9506-827-001

1 Wiring Harness, Door Lock P15/P4 9627-816-002 1
* Wiring Harness, Coin Drop 9627-916-001 1
2 Wiring Harness, Drain, Thermo,Door Grear Motor P17 9627-820-002 1
3 Data Cable 9806-015-002 1
4 Cableassy-USB 9806-022-001 1
* Retainer-USB 9486-159-001 1
5 Wiring Harness P20/P21 9627-818-002 1
6 Wire Harness-program switch 9627-910-002 1
7 Wiring Harness P8/P16 9627-819-001 1
8 Wiring Harness Water Valve/P19 9627-795-004 1
9 Wiring Harness LED PCB 9627-821-001 1
* 1

1

1

1

1

1

Part # 8533-105-001 8/21




155

Part # 8533-105-001 8/21



WCS450XA Rear View Access Parts Group

Key Description

Part Number

Qty

1 Drive Motor, 3 Phase (Inverter duty) 9376-319-001 1
2 Rod, Motor Mtg 9497-222-006 1
3 Motor Bushing (Rubber) 9053-082-001 2
* Clamp-Worm, 316SS, 1.5" (for Rubber bushing) 8654-117-019 2
4 Strap Bracket, Motor Tension 9029-206-002 1
* Nut, Strap to Motor 8640-413-002 1
& Washer 8641-581-006 1
5 Spring, Belt Tension 9534-319-002 1
3 Pulley, Motor 9453-170-003 1
* Set Screw,Sq.Hd(motor pulley) 9545-028-015 2
& Tolerance Ring 9487-234-003 1
6 Pulley, Driven 9453-168-003 1

Screw 5/8-11x1/1/2" 9545-060-001 1
* Lockwasher 5/8” 8641-582-018 1
& Washer, Flat 5/8x2 1/4" 8641-581-032 2
7 Drive Belt 9040-077-003 2
8 Channel, Rear 9081-190-001 1
* Screw 9545-008-026 4
& Nut, Spring 8640-399-007 4
* Hose, Overflow to drain 9242-449-004 1
& Clamp, Hose overflow to drain 8654-117-009 2
9 Hose, Overflow Vent Top 9242-463-005 1

Clamp, Hose Vent 8654-117-014 1
10 | Vaccum Breaker ALL 9610-001-001 1
11 Bracket, Vacuum Breaker 9029-121-001 1
12 | Screw, 10B x 1/2 9545-008-026 4
& Vacuum Breaker Cap (Red) 0935-135-002 &
13 | Hose, Vacuum Breaker to tub 9242-458-001 1
23 Plastic Plug 7/8" Electrical Connection 9456-041-006 1
* Panel Assy., Back 9454-966-001 1
* Screw Panel Mtg.#10Bx1/2" 9545-008-026 10
* Screw Panel Mtg.#1/4Bx3/4" 9545-030-002 3
* Nut, Spring 8640-399-001 8
14 | Hose, Pressure Switch 9242-175-005 1
o Clamp, Pressure Switch Hose 8654-117-015 1
15 | VFD Delta “E” drive 208-240 volt 9375-030-016 1
& VFD Cooling Fan 9189-013-001 1
* Braking resistors (200 ohm) 9483-004-002 2
16 | Bracket assembly (drive mounting) 9029-119-002 1

156 Part # 8533-105-001 8/21




157

Part # 8533-105-001 8/21




13 14 15 10

G DRSS T Ix @

158 Part # 8533-105-001 8/21



WSC450XA Cabinet and Front Panel Group

Key Description

Panel, Right Side-Painted

Part Number (014

9989-604-002

Panel, Left Side - Painted

9989-605-002

Screw

9545-018-023

Panel Assy, Front

9989-606-001

*

Trim Edge Protector

9578-092-005

1
1
8
1
1
2 Switch Assembly, Stop Button Kit 9732-223-002 1
& Stop Button Mounting Plate 9452-725-001 1
3 Bumper Loading Door 9051-055-001 1
4 Screw, Torx Head- 10AB x 3/4, 9545-008-020 4
* Nut, Spring-To Front Panel 8640-442-001 4
5 Label, Door Opening, Blue 8502-757-002 1
5 Label, Door Opening, Black 8502-757-001 1
6 Label, Risk of Injury, Blue 8502-759-002 1
6 Label, Risk of Injury, Black 8502-759-001 1
7 Nameplate Decal, Control Panel, Blue 9412-205-002 1
7 Nameplate Decal, Control Panel, Black 9412-205-001 1
8 Button, Push Control, Blue 9035-062-001 1
8 Button, Push Control, Black 9035-062-002 1
9 Screw, Torx Head- 10AB x 3/4, Blue 9545-008-009 2
9 Screw, Torx Head- 10AB x 3/4, Black 9545-008-036 2
10 | Panel, Front, Painted 9989-608-002 1
* Screw, Hex, #10B x 1/2 9545-008-026 8
& Panel Top Rear 9454-965-001 1
* Screw, Hex, #10B x 1/2 9545-008-026 6
11 | Lock, (w/Key) 8650-012-003 2
* Key, - # 6324 6292-006-007 1
& Cam, Lock- 9095-050-001 2
* Nut, 9/32 - 28 Hex 8640-426-001 2
& Washer Flat 5/16 8641-581-008 2
* Coin Vault Assy, Coin 9942-028-003 1
12 | Coin Box, Blue 9807-099-001 1
12 | Coin Box, Black 9807-099-003
13 | Soap Dispenser Assembly, Complete (Does not include lid) 9807-087-001 1
* Soap Box mounting Gasket 9206-425-001 1
14 | Lid Assembly soap box 9987-104-001 1
* Lid screws #10-32x1/2 SS 9545-012-017 2
e Nut Hex Elasticstop #10-32 SS 8640-413-006 6
* Bracket Soap box mounting 9029-122-002 1
& Softner siphon tube (plastic) 9574-252-002 1
* Flow restictors 9475-002-003 3
15 | Label, Dispenser Instructions, Blue 8502-756-002 1
15 | Label, Dispenser Instructions, Black 8502-756-001 1
16 | Door, Lower Service Assembly 9960-286-009 1
17 Handle, Lower Service Door 9244-086-005 1
18 | Screw, Torx Head- 10AB x 3/4, 9545-008-020 4

Part # 8533-105-001 8/21

159



160

WSC450XA Cylinder, Seals & Bearings

Description

Bearings and Seal Kit

Part Number

9732-219-005

Qty

e

Housing, Bearing- Assembly (items #2-#6)

9803-186-001

Cylinder Assy Before Serial # W1.20190.XXX

9732-354-005

Cylinder Assy After Serial # W1.20190.XXX

9848-167-001

Tub and Cylinder Assy.

9869-034-001

1
2 Housing, Bearing 9241-180-002 1
3 Bearing, Front (LARGE) 9036-159-005 1
4 Bearing, Rear (SMALL) 9036-159-004 1
5 Spacer, Bearing 9538-167-001 1
6 Ring, Bearing Retainer 9487-238-003 1
8 Seal, Small 9532-140-006 1
9 Seal, Large 9532-140-009 1
10 | Ring, Seal Mounting 9950-048-001 1
11 | Tub Back Mating Ring 9487-261-003 1
12 | Bolt 5/8-11x1 1/2"” Tub end of bearing Housing 9545-060-001 6
12 | Nut 5/8"-11 8640-425-001 6
13 | Support Arm Assy, Bearing Housing 9991-056-002 6
14 | Bolt Pulley end of bearing housing, 7/16-14x2" 9545-059-003 6
* Nut, Flange Locking 7/16" 8640-416-005 6
15 | Pulley, Driven 9453-168-003 1
16 | Ring, Tolerance 9487-234-003 1
17 | Washer 5/8"x 2 1/4" 8641-581-032 2
18 | Bolt 5/8-11x11/2" 9545-060-001 1
19 Lockwasher 5/8 Ext. tooth 8641-582-018 1

1

1

1

1

Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

Part # 8533-105-001 8/21




161

Part # 8533-105-001 8/21



162

Door Lock Assembly (continued)

Key Description

Part Number

Qty

33 | Lock Assy, Complete (#1-22)(includes #1 thru #22) 9885-024-001 1
1 Plate Assy, Door Lock 9982-346-001 1
2 | Washer, Flat 8641-581-030 1
3 Actuator, Latching Switch 9008-005-001 1
4 Pawl, Locking 9732-346-002 1
5 Washer, Spring 8641-569-003 1
6 Ring, Retaining 9487-200-004 1
7 Bracket Switch 9029-163-001 1
8 Nut, Hex 10-32 UNF 8640-413-002 2
9 Spring, Actuating 9534-364-002 1
10 | Screw, Hx. 10-32 x 1” 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2
12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8” 9545-020-001 2
18 | Nut, Twin 4-40 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40 x 1 1/8” 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 1
& Spacer Sensor 9538-182-001 &
* Shim, Door Lock, Thin 9552-037-001 AR
& Screw, Lock mtg 1/4"-20 x 3/4" 9545-018-014 3
* Lockwasher 1/4” Ext tooth 8641-582-007 3
& Door Pin Stud, 3/16" x 3/4” 9451-181-004 1

10

33

Part # 8533-105-001 8/21




Gear Motor Door Lock Assembly

Key Description T450 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-017-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-199-001 1
2 | Bracket Assy, Slide - Unlock 9985-196-001 1
3 | Bracket Slide Lock 9029-278-001 1
4 | Spacer, Plastic 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24VAC 9586-001-003 2
7 | Spring - Extension 9534-350-001 1
8 | Motor & Gear Assembly 24VAC 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 4
11 | Screw hxwshdsl, 10-24 - 1.25f, ctd 9545-046-007 4
12 | Standoff-Wire 9527-007-001 1
* | Rod, Door Lock 9497-225-018 1
* | Harness, Door Lock/Drain, P17 9627-820-002 1

Part # 8533-105-001 8/21

163



164 Part # 8533-105-001 8/21



WCS450XA Loading Door Group Part #

Key Description Part Number (014

Loading Door, Complete #1-10 9960-309-001 1
1 Loading Door, Ring (180 Degreese) 9487-265-002 1
2 Gasket, Loading Door 9206-419-001 1
3 Window, Loading Door 9635-016-001 1
&3 Shaft Assy, Locking (includes 4 thru 7) 9913-134-003 1
4 Shaft, Door Locking 9537-195-002 1
5 Cam, Locking 9095-040-002 1
6 Pin, Groove (1 1/4) 9451-181-005 1
7 | Pin, Groove (3/4) 9451-181-004 1
8 Spring, Lock Cam 9534-360-002 1
9 Handle, Door 9244-091-001 1
10 | Pin, Door Handle (groove) 9451-181-005 1
11 | Screw, Loading Door Mtg (5/16" TF) 9545-056-002 3
* Shim, Loading Door Hinge, Thin 9552-037-001 1
12 | Door Hinge Assembly Mounts to Tub Front 9955-030-001 1
* Screw, Hinge Mtg 5/16" -18x 3/4" 9545-014-009 3
& Lockwasher 5/16" Ext tooth 8641-582-009 3
* Wiring Harness doorlock safety Switch Assembly 9627-816-002 1
& Wire Assembly Door Close Switch, Red 17" 8220-063-025 1
* Wire Assembly Door Close Switch, BLK 17" 8220-063-026 1
13 | Leaf assembly, Hinge Top 9845-008-001 1
14 | Leaf assembly, Hinge Bottom 9845-005-002 1
15 | Switch Door Closure 9539-492-001 1

Part # 8533-105-001 8/21

165



166

Drain Valve Group Part # by Model

Key Description Part Number Qty
1 Valve, Drain (includes #2 thru #11 9379-202-002 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-022 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 | Screw 9545-054-001 1
8 | Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

Part # 8533-105-001 8/21




Water Inlet Valve Breakdown

2

Key Description Part Number QTY
* Valve, Water Inlet (includes 1 thru 6) - Invensys 9379-183-013 2
1 Screen, Inlet end of valve 9555-056-001 2
2 Coil Assy., 24 V Invensys 9089-017-004 2
3 Diaphragm Invensys (EPDM) 9118-049-003 2
4 Guide, Solenoid Invensys 9211-021-002 2
5 Armature Invensys 9015-008-001 2
6 Spring, Armature Invensys 9534-298-001 2

Part # 8533-105-001 8/21

167



168

WCS450XA Chassis and Drain by Part #

Key Description Part Number Qty
1 Base Assy,Frame 9945-150-002 1
* QOuter Tub Assy 9930-166-001 1
& Cylinder Assembly, (Includes Spider) 9848-120-001 1
3 Back Ass'y, Tub 9962-013-003 1
4 Bolt, 7/16" x 2" Tub Back to Tub 9545-059-002 12
5 Nut, Flange Lock 8640-416-005 12
* Bolt, 5/8-11 x 1 1/2 Tub to Base, Front 9545-060-001 2
* Nut, 5/8-11 Wizlok 8640-425-001 2
& Ring Assy, Tub Mtg-Front 9950-051-004 1
* Bolt, Top Front Ring 5/8" x 3" 9545-017-016 1
< Nut 5/8" 8640-417-005 1
6 Ring Assy.Clamp Tub Mtg.- Rear 9950-056-002 1
7 Bolt, 5/8-11 x 1 1/2 Tub to Base, Rear 9545-060-001 2
8 Nut, 5/8-11 Wizlok 8640-425-001 2
9 Bolt, 5/8-11 x 2 Tub & Rings to Base, Front & Rear 9545-060-004 4
10 | Washer 8641-581-038 4
11 | Nut, 5/8-11 Wizlok 8640-425-001 4
12 | Hose, Overflow 9242-449-004 1
13 | Clamp 8654-117-018 2
14 | Tube, Over Suds 9242-463-005 1
S Clamp 8654-117-014 1
15 | Hose, Tub to Drain Valve 9242-464-001 1
16 | Valve, Drain 9379-202-002 1
* Screw, Valve to Bracket 5/16-18x1 1/4 9545-014-012 2
& Nut, 5/16-18 8640-400-003 2
17 | Hose, Drain Valve to Tube 9242-457-001 1
& Clamp, Hose (Drain Valve to Tube)&(Srain Hose to Valve) 8654-117-009 2
* Screw Tube (Bracket to Base 1/4B x 3/4) 9545-030-002 2
18 | Tube Assy, Drain 9915-122-002 1
19 | Hose, Vacuum Brkr. to Tub 9242-458-001 1
& Clamp 8654-117-014 2

20 | Hose, Pressure Switch 9242-175-005 1

Part # 8533-105-001 8/21




169

Part # 8533-105-001 8/21



170

Electrical Components, Control Trough

Key Description Part Number 014

1 Trough Assy,Controls 208-240 volt 9857-235-001 1

Trough only 9839-018-001 1

Transformer, Control (208/230/60 Hz In 24 VAc Out Volts) 8711-004-004 1

Wire Assembly, Red 28" 8220-062-025 2
& Screw, #10B x 1/2 9545-008-026 4
* Lockwasher #10 8641-582-006 4
& Wire Assembly, BLK/BLU 8220-001-231 1
* Wire Assembly, BLK/RED 8220-001-230 1
3 Terminal Block Assy, POWER 9897-026-004 1

Screw, Mtg 8ABx1/2" 9545-045-012 2
& Harness-extention, Transformer 9627-826-001 1
* Screw, 8B x 1/4 9545-045-001 2
& Lockwasher-External Tooth, #6 8641-582-005 2
* | Wire Assembly, P12, Red 7" 9631-381-018 1
4 PCB assembly Relay Main 9473-006-001 1

PCB support 3/8 edge Holding 9548-285-001 10
& Wiring Harness, Door Lock P15/P4 9627-816-002 1
* | Wiring Assembly Yel. 32" P14 & P13 8220-064-023 2
5 Wiring Harness, Drain, Thermo,Door LockP17 9627-820-002 1
6 Wiring Harness WaterValve/P19 9627-795-004 1
7 Wiring Harness P8/P16 9627-819-001 1
* Wiring Harness P20/P21 9627-818-002 1
8 Sensor-Pressure Switch 9732-315-001 1
9 Harness Assembly, Pressure Switch 9627-908-006 1
10 | Wiring Harness-Main 9627-914-002 1

6 7
4 8
1

Part # 8533-105-001 8/21




Electrical Components, Upper Channel

Key Description Part Number (014
1 Terminal Block Assy, POWER 9897-033-002 1
* | Screw, Mtg 6ABx3/4" 9495-031-010 2
2 Strip, Terminal Marker 9558-025-001 1
3 Terminal, Lug-Solderless (Ground) 8652-134-001 1
&3 Screw, 10-32TTx1/2 Green (Control Trough) 9545-008-027
* Wiring Harness Power Terminal To VFD & Control Transformer and ground wire 9627-747-003 1
4 | VFD Delta drive 208-240 volt 9375-030-016 1
* Cable, Data Communication 9806-015-002 1
& Wiring Assembly Yel. 32" 8220-064-023 2

Braking resistors (160 ohm) 9483-004-002 2
Wire Assembly-Jumper, BLK (Breaking Resistors) 8220-117-002 2
* Label Fusing and Installation 7 amp Rear 8502-619-004 1
Circuit Breaker 7 AMP 5198-211-002 1
Plate Mouting water vavles 9452-691-001 1

Part # 8533-105-001 8/21

171



172

Front Panel Control Group Part #

Key Description

Nameplate,Control Panel Blue (one piece)

Part Number

9412-205-002

Qty

Nameplate,Control Panel Black(one piece)

9412-205-001

PCB assembly Control /Display

9473-010-001

Spacer Pushbutton (Micro)

9538-192-001

Retainer Pushbutton (Micro)

9486-160-001

Nut Hexelasticstop #4-40

8640-424-002

Pushbutton Control (coin)

9035-062-001

Spacer Plastic #6x9/16

9538-157-018

Nut Elasticstop #6-32

8640-411-002

Nut-Hexkeps, #6-32

8640-411-003

2 Harness LEDPCB 9627-821-001
3 Harness Doorlock, Switches 9627-816-002
4 PCB assembly Mode lights 9473-005-001
* Spacer Plastic #6x9/16 9537-157-018
& Nut Hexkeps #6-32 8640-411-003
5 Switch Assembly Emergency Stop (includes Wire Harness) 9732-223-002
*

Spacer Plastic #8x5/16 E-Stop

9538-157-020

Nut HexKep #8-32 E-Stop

8640-412-005

Plate to mount e-stop button

9452-725-001

Door Locking Actuator 24 volts

9892-017-002

Hex Nuts (mounting gear motor to control)

8640-412-005

Battery

8612-001-001

Program-switch

9539-495-001

Wiring Harness program switch

9627-910-002

Bracket-Program switch

9029-267-001

ol el e i Y G G B RSN I S ST I I IV I N G T I I NI P O I S (S

Part # 8533-105-001 8/21




Labels and Diagrams by Part #

Key Description

Part Number Qty

k3 Wiring Diagram, Coin 9506-827-001 1
1 Label High Voltage Warning 8502-614-004 1
&3 Cover controls 9074-267-001 1
2 Label Fusing & Installation 8502-619-004 1
3 Label Warning Risk of Injury Blue 8502-759-002 1
* Label Warning Risk of Injury Black 8502-759-001 1
4 Label Warning Door Opening Blue 8502-757-002 1
* Label Warning Door Opening Black 8502-757-001 1
& Booklet Owners 8514-284-001 1
5 Label, Dispenser Instructions, Blue 8502-756-002 1

Label, Dispenser Instructions, Black 8502-756-001 1
6 Cover-Motor Control 9074-268-001 1

~ WASHER

i [

==

Coin Handling by Part #

Key Description Part Number (014
8 | Vault, Assy 9942-028-003
* Screw, 10B x 1/2” Vault Mtg 9545-008-026
9 Coin Acceptor Complete (Optical Switch) 9021-094-001
E3

Screw, Acceptor Mtg

9545-053-002

*

Button Coin Return Retainer

9486-145-001

Harness Coin Switch

9627-916-001

= el Y Y

Part # 8533-105-001 8/21

173



Coin Handling Group

Key Description Part Number Qty

Coin Accecptor, Optical, SWD, US Quarter 9021-094-001 1

* | Harness-Extention ,Control to Accecptor, Optical Dryer 9627-916-001 1

* | Retainer, Coin Accecptor 9486-145-001 1

* | Screw, Torx 9545-053-002 4

1 [ Switch Assembly, Optical Sensor, SWD 9801-099-003 1
Screw-Height Bar, 3mm 9545-039-002 2
Below not included

* [ Harness, Accecptor Mechinical (Control to Acceptor) 9627-783-003 1

* | Coin Vault 9942-028-003 1
Screw, 10AB X 1/2 9545-008-024 2

174 Part # 8533-105-001 8/21



Coin Handling Group Electronic

Key Description Part Number Qty
Kit, Electronic Coin Acceptor 9732-303-004 1
Accecptor-Electronic, US/CA 9021-054-001 1
Harness, Control to Acceptor, Dryer 9627-909-003 1
Harness, Control to Acceptor, Washerr 9627-909-002 1
Lable-Wiring, Electronic Acceptor 8502-730-001 1
Retainer Coin Acceptor, Electronic 9486-155-001 2
Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4
Below not included
Harness, Adaptor Electronic to Mechinical switch 9627-901-001

175

Part # 8533-105-001 8/21



Washer

Schematic for 60hz Co

iring

W

I
|
I
I
I
I
I
I
I
J

LOCATION:  BOTTOM LOCATION:  BACK

1] 13
— oRAN -H MOTOR | 15
q ®
L___BR

e et T oty

_ I
_ I
_ MOTOR _ [T Location: controL TROUGH
1 5 4
| = W
_ _ “
| |
_ : 5 | . ,
g - | P |
— ulOa. M ¥ YEL
w
— 2 / — — _W 200V 230V — GRY,
[=] L2 L u
— S — — W CONTROL — — o e
g I s I B N e
" i Zaﬁ;gg“ K | L85 8
M _ﬁ.@oswm
1| @ L | 1 g@ “ | | #eor s
] : e [T | —=— =h= L Fa
— g =t 2 n _ o V) _ =l BREAKER
@ I
| | 2= 5 rea rin’ ] g = I m
& m-m g § u m _ § i 2
“ : Il = HH 5
o o 3 i 2t
] g g i m\_lH_\ ’ - | ‘ i
gl %|s m u m\ﬂn E %
| : e 2 qumg |
Tf 2| .o H m%
| 6% Sion s« BB D%ﬁ%ﬁs_
_ _IIIIIIIIIﬂsﬂIN\ R _
_ _%st.-FPx-I-L WA T ~~=— . [coN PuLSE wiDTH _ _I — o e e o e — I—
| 7K MUST BE 50mSec
| lcustOueR, [0 hmeee |
| PAVENT | P/N 9506-827-001PR
]! [ VF DRI, WITW START AND STOP BUTTONS
_ 24V ACTUATORS

WIRING DIAGRAM  208-240V—1/3PH—-60HZ

Part # 8533-105-001 8/21

176



Washer

Diagram for 60hz Co

iring

W

AL IERNA IE

N
I
S REAKER
© L1 BLK/RED 230V 11— XIBKRD _RD . |RED__ 24V RED 24v
u_“ 24V RTN 24V RTN
m-u L2 200V|L1 24V
>, BLK/BLU L2 X2 BLK/BLU < | DOOR LOCKED
| = CONTROL RS SWITCH
>
3\ TRANSFORMER DOOR CLOSED
3L SWITCH
o w e |2 5 red < THERMOACTUATOR #1
2 ~r = 5 DooR LockeD 2 = ORG/BLU \_/.\_”/_\(QA BLU
= = ©
GRN/YEL DOOR LATCHED |3 SWITCH THERMOACTUATOR #2
SWITCH o P12 UNLOCK
oR6 | 0RG pis P17-3 ORG/RED A AN BLU|
) EE|_ DOOR LOCK
“ o
(3 PH ONLYS P13 P17-5 WHT/RED ey BLU
GRN/YEL @ |w |w
5 |5 | o
4 ORG __ P4-6 P21-1 WHT P20-1 It
" |@ u e 13 M6 DCM WHI/RED P4-1 P2i-4 BLK b0~ - VTR
MOTOR WHT L BIK P4-3 | = P19-1 ORG ey YEL
DRIVE e [Pa-1  BRN/YEL Pl6-1]| I e
SYSTEM 1D vaRriAbLE vou|—) 24y RED P7-1 e o 5 e - VALVE #1
YEL ~BLU P7-4/ _ _ = RED e YEL
. FREQUENCY s [ Pa=4 VHI/RED ple=4| Z _ Do veTR
- YEL DRIVE YEL P7-5
S YEL e ML [ ] BLU P76 Pe-6 RED/ORG Ple-6| = |pjo-5 VALVE #2
S 3 24V RIN | RED P72 Pa-s whi/B 0 plo-g] e
g Bl B2 RJ-11 P89 WHT/ORG P16-9 Pi7-1 VALVE #1
- w _ _ - PLL WHT/BRN ey YEL
w w P6-3 e —
T1(T2(T3 160 OHMS |~ = i pe—4 |RJ-11
100 WATTS 7 m  |Pl6=1  WHT  _—, ALTERNATE DRAIN
2 = ©  [pe=2 _ whT | PROGRAM SWITCH VALVE
RED RED P1-2
160 OHMS EMERGENCY =
160 OmMS il _l./.|_|mmc RED Pi-{ ﬂ BRN/YEL @ BLU
= USB CABLE FOR PROGRAMMING
@ wore GRN__° GRN /7 Pe-d | N\ D |_ WITH USB DRIVE GN/YE
(ORG RIGHT_COIN_OPTIONALY P> = =
bR SWIToH R RS T =i a— =
= E WATER VALVES
- == EITET
&5 [P35 __wHT __p75] =
1o = [P36 __wHT P7-6| o~ [BI=L G2 - gOLD SOFTENER
+5VDC P3=7 _ WHT p7-7| Wl [Pl=2
KS SHT K P3-8  WHT p7-8
DM ¢ [P3=9 __wHT _b7-9
WA
HW__M - a £ [
: e pS-5
v T 32~ LHIGH n_mm"||_< P54
15K 01 F | ORG | P5-3
0V _ vt VRED P5-2 .I._u.mz<m
&, 21 L7YEL
WOS40K_~12_C_X-_____~_A LOW
ONLY 22 P/N 9506-827—001PR
30 LB STACK COIN EXPRESS, 208-240V
T VF DRIVE, WITH START AND STOP BUTTONS
_I 24V ACTUATORS
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ BLK/RED
KRS SCHEMATIC 208—240V—-1/3PH-60HZ

177

Part # 8533-105-001 8/21




Notes

178 Part # 8533-105-001 8/21



Section 10:
50 Hz Washer
Models

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Part # 8533-105-001 8/21

179



180

Coin Handling

Part Description

* | Wiringlabel-Diagram/Schematic -39

9506-829-001

* | Wiringlabel-Diagram/Schematic -12

9506-827-001

1 Elect. Acceptor for C series SWD, Malaysia, Singapore, Thailand

9732-303-001

Elect. Acceptor for C series SWD, Swiss, Euro

9732-303-002

Elect. Acceptor for C series SWD, Chile, Mexico

9732-303-003

Elect. Acceptor for C series SWD, US, CAN

9732-303-004

Elect. Acceptor for C series SWD, Japan, Taiwan, Korea

9732-303-005

EMP 500 series

Part # 8533-105-001 8/21




Schematic for 50hz Washer -39

iring

W

1IIIIIIIIIIIIJ

LOCATION:  BOTTOM
LOCATION:  TOP FRONT EOAOTUTORS

1] T3
— oRAN -H MOTOR | 1
i €] —T1

N | WSS NN RSN N

UNLOCK Lock

ORG/BLU

vanL

Prac—{YEL ]
P13C—HEL

B
=

Bk
HEE
§[=
El

SNOLLNGHSNd

I
I
_ - @233
L]
B | oo o — T |
= ! !
L
£ 10! _ I
Z =39~
S HEL | —L =
o [ _ g
MWMAM m — MA L2 U
HOMN _ : oSS
ety _% i |1 N ot ;
x
5 |
il ||
| )
I
I
|
¥ 8

MAIN_RELAY
PRINTED CIRCUIT BOARD
P17
e -
[
;

AVidsia
SNI0D 3sNl O

Qyv08 LNOHID Q3LNR¥d NOLLNEHSNA/AV1dSIa
LI
—
MICRO—CONTROLLER
PRINTED CIRCUIT BOARD N
IGHT_CON owmmf

[Losenesed]

ONINWEY 30U O
N

A\

LEFT COIN FOR PROGRAMMING
OPTO SWITCH | S4 ) Ty UsB DRNE

SHIELDED CABLE
K 227777277777
L O

_ | WCS450X_-39CX-_____- ~=<—— | COIN PULSE WIDTH _
_

-
= |

10 2= | U8
|

ony axs3ok >~ _ |MUST BE 50mSec
7 |70 200mSec

P/N 9506—829—-001PR

30 LB STACK COIN EXPRESS, 230V

VF DRVE, WITH START AND STOP BUTTONS
24V ACTUATORS

WIRING DIAGRAM  230V—1PH-50HZ

181

Part # 8533-105-001 8/21




Diagram for 50hz Washer -39

iring

W

ALTERNATE

n. T UFUSE .ﬂ
L h || ~ |
| CIRCUIT |
BREAKER
L1 BLK/RED 230V L1 X1BKRD _RD _——~. |RED_ 24V RED 24v
N 200vILL £ 24V _RIN 24V RTN
3 Le ¢ 24V
1 s BLK/BLU |2 ¢ _Ix2  BLK/BLU < |2 DOOR LOCKED
o = CONTROL e SWITCH
N TRANSFORMER DOOR CLOSED
= B SWITCH
b w | a|\| RED < THERMOACTUATOR #1
1 e = 5 DOOR LOCKED |3 ] ORG/BLU \_/.\-w\(QA BLU
= = > swiTcH @ o
GRN/YEL DOOR LATCHED (g THERMOACTUATOR #2
SWITCH S P12 UNLOCK
ORG | ORG pis P17-3 ORG/RED A A, BLU
VEL YEL pra P17-4 c_u,m__uw__m_mox
YEL YEL P13 P17-5 WHT/RED v BLU
L ] w
\_HQ.WEJ E 2 o
L ORG  P4-6 p2l-1  WHT pa0-1| &
= @ L2 MI6 DCM WHT/RED P4-1 pp1—4 __ BLK P20-4| Gﬁk«%ﬁn
MOTOR WHT L BIK P4-3 | _ ~ 5 P19-1 ORG e YEL
R peM s RED P71 [P8-2 [DRG/BLU Pl6-2| &2 _ HOT WATER
@ VARIABLE MCM P8-3 [RG/RED P16-3 ._wGIr_ RED VALVE #1 VEL
YEL T FREQUENCY MIS BRN ~BLU P7-4] P8-4 WHT/RED Pl6-4 = _ { 3
o YEL DRIVE H_ ~YEL P7-5 < COLD WATER
o v T2 Mot - P8-6 RED/ORG Pl6-6 P19-5 VALVE #2
S 13 ~BLU P7-6 P8-7 RED/YEL P16-7 WHT/BLU foaasant YEL
P 24V RTN _ RED P7-2 |IP8-8 WHT/BLU P16-8| COLD WATER
o B1 B2 RJ-11 P8-9 WHT/ORG P16-9 P17-1 VALVE #1
& S _ Pe-3 Pe-11  BLU  Pi6-11 P11 WHT/BRN e YEL
T1(T2(T3 160 OHMS |~ ~ i pe—4 |RJ-11
100 WATTS - Nl m P16-1 WHI _—. ALTERNATE w_MﬂHQm
2 = Q P16=2 __ WHT T PROGRAM SWITCH
RED RED P-2
100 warTs R o _I./meu RED Pl-1 o BRN/YEL @ BLU
SWITCH -
. = USB CABLE FOR PROGRAMMING
@ moTor GRN Sy 2 |_H_ WITH USB DRIVE IGN/YE
(ORG RIGHT_COIN _OPTIONAL) 55 = N
LEFT COIN RED P51 3 ww;m «\\H ww-m
OPTO SWITCH - E WATER VALVES
BLU Pa3-7 | P3-3 WHT pP7-3 m -
-1 S [Pt _waT Pzl O HE = HGT 7087
—fa3-5 . o Ba=n  WHT EZ-5 G2 — COLD SOFTENER
P23-4 = P3-6  WHT P7-6 | o [BI=L 6T = CGolb TuB
RED +5VIC p3-7 WHT p7-7 ol pPl=2
BLU DCOM P3-8  WHT p7-8
10 DV [E3=9 __WHT P7-9
CUSTOMER M ! #, 4 bo—g
PAYMENT | ORG |1.u. P5-5
DEVICE T 32~ | HIGH | P54
| ORG | P5-3 .I._.
_ e |grg) RED PS-p IGNYE
# alAm
WCSASOK_—39_C X~ _ H_.E\
ONLY a2 P/N 9506—829—001PR
30 LB STACK COIN EXPRESS, 230V
VF DRIVE, WITH START AND STOP BUTTONS

COIN PULSE WIDTH

MUST BE BETWEEN 50mSec AND 200mSec _

|
_w_._A\_Nmu

L _BLK/BLU

SCHEMATIC

24V ACTUATORS

250V=1PH-50HZ

Part # 8533-105-001 8/21

182



